

CERTIFICATE OF ANALYSIS

NAME	1,2-OCTANEDIOL	BATCH No.	20230624
NET WEIGHT	5000KG	TEST DATE	2023/6/24
ITEM	QUALITY CONTROL	TEST RESULT	
APPEARANCE	WHITE SOLID	WHITE SOLID	
PURITY	≥98%	98.84%	
CONCLUSION:	QUALIFIED		

Analyst: *Wen Qian***Quality Assurance Officer:** *Zhan Peng*